No. Part nr. Description Add info. Qty.
1 Crankcase R27 1
2 Stud M8x30 4
3 Flat washer Ø 8.4 mm 4
Flat washer Ø 8.4 mm - SSt
4 Hex nut M8 2
5 Plug for timing inspection hole ivory 1
Plug for timing inspection hole black 1
6 Crankshaft rear oil seal 1
Crankshaft rear oil seal, Viton® 52x72x10 1
7 Screen plate 1
8 Wave washer B6 2
9 Hex head screw M6x8 2
10 Oil pan gasket 1
11 Oil pan 1
12 Seal ring C14x20 1
13 Plug screw M14x1.5 1
Plug screw + 0.1mm M14x1.5 1
Plug screw with magnet M14x1.5 1
Plug screw with magnet + 0.1mm M14x1.5 1
Plug screw with magnet M16x1.5 1
14 Wave washer 19
15 Hex head screw M6x15 13
16 Bearing cover 1
17 Flange for bearing cover 1
18 Straight pin 6x14 1
19 Stud bolt for cylinder M10x22 4
21 Hex nut M6 4
22 Flat washer Ø 6.4 8
23 Hex head screw M6x25 4
24 Crankcase vent tube 1
25 Stud bolt R27 2
26 Grooved pin 2x20 1
27 Chain cover 1
28 Gasket 1
29 Protection cover 1
30 Lens head countersunk screw AM6x30 3
31 Lens head countersunk screw AM4x25 2
32 Cover 1
33 Gasket 1
34 Radial seal ring 12x22x7 1
35 Fillister head screw AM4x12 2
36 Spring washer B4 2
37 Supporting ring for seal ring 1
38 Gasket 1
40 Seal ring 1
41 Gasket 1
42 Hex head screw M6x18 4
43 Bearing bushing for oil pump 1
44 Stud bolt M6x20 2/3
45 Stud bolt M6x25 2/1
46 Hex nut M10, 14mm wrench 4
x Gasket & seal set 1
x Engine oil - mineral based multigrade Millers Pistoneeze 20W50 1